
UPDATE OF THE INTEGRATED
MASTER PLAN FOR THE WASTEWATER
COLLECTION AND TREATMENT FACILITIES

Executive Summary

City of Riverside Public Works Department

VOL. 1
JANUARY 2020





CITY OF RIVERSIDE | UPDATE OF THE INTEGRATED MASTER PLAN FOR THE WASTEWATER COLLECTION AND TREATMENT FACILITIES

FINAL | JUNE ͮͬͭ͵

pw:\\Carollo\Documents\Client/CA/Riverside/10495A00/Deliverables\Final Volume and Chapter TOC 

Volume Table of Contents 
Volumes and Chapter Titles 

Volume ͭ: Executive Summary 

Volume ͮ: Basis of Planning 

Chapter ͭ: Introduction 
Chapter ͮ: Regulatory and Climate Change Considerations 
Chapter ͯ: Population, Loading, and Flow Projections 
Chapter Ͱ: Basis of Cost Estimates 
Chapter ͱ: Organizational Review 
[...]
(2028-2037) 

Build Out 
(2038 and 
beyond) 

Gravity Mains(8) $77.5 $84.0 $82.1 $161.5 $243.6 

Lift Stations(9) $15.4 $5.6 $0.0 $21.0 $21.0 

Proximate Sewers 
Renewal Program(11) 

$13.3 $10.5 $0.0 $23.7 $23.7 

Inspection Programs $17.8 $17.5 $0.0 $34.1 $34.1 

Total $169.8 $169.8 $82.1 $339.5 $421.6 
Notes: 
(1) The Notes 2 through 7 are general notes that apply to all the values in the Table. 
(2) Costs listed are expressed in terms of total project cost as defined in Volume 2, Chapter 4. 
(3) Numbers may vary slightly due to rounding. 
(4) Engineering News Record (ENR) Construction Cost Index (CCI) of 11,555 (LA, February 2017). 
(5) Estimated Construction Cost includes a 30-percent contingency, 10 percent for general conditions, 15 percent for general 

contractor, and 4.375 percent for sales tax of the baseline construction costs cost. 
(6) Total project costs include a 30-percent markup of the estimated construction cost that accounts for engineering, 

management, and legal fees. 
(7) Total Markup Coefficient is 223 percent of the baseline construction costs. 
(8) For information regarding the projects associated with Gravity Mains, see Volume 3, Chapters 4, 7, and 9. 
(9) For information regarding the projects associated with Lift Stations Mains, see Volume 3, Chapter 8. 
(10) For information regarding the projects associated with Force Mains, see Volume 3, Chapters 4, 7, and 9. 
(11) For information regarding the projects associated with Proximate Sewers Renewal Programs, see Volume 9, Chapter 2. 

ES.6.10   Collection System Odor Control 

In an effort to address concerns regarding odor complaints within the wastewater collection 
system, Volume 3, Chapter 11 discusses the investigative efforts and potential solutions for 

mitigation. As a result of this investigation, two programs were proposed: an Odor Response 
Program and an Odor Control Program. The Odor Response Program aims at understanding the 
nature of odor complaints received by the City and the potential associated causes. The Odor 
Control Program is intended to determine when a remedy is warranted and implement 
permanent solutions to problem areas based on the results of the Odor Response Program. More 
details are available in Volume 3, Chapter 11. 

ES.7   Volume 4: Wastewater Treatment System 

The purpose of Volume 4, Wastewater Treatment System, is to identify rehabilitation and 
replacement needs for the existing treatment systems at the RWQCP and to recommend 

projects that would meet the year 2037 flow and loading projections, while complying with 
upcoming regulations. The alternative analyses were based on the resulting treatment capacity 
need of 39.0 mgd and associated loads as shown in Table ES.8. Volume 4, Chapter 1, presents a 
summary of the attributes of the existing treatment facilities from the headworks through to the 
recycled water pump station and the Santa Ana River Outfall to meet a 25,000 acre feet per year 
(AFY) discharge commitment. Volume 4, Chapter 2 summarizes the planning studies that were 

completed for the RWQCP since the 2008 Master Plan, and Volume 4, Chapter 3 presents the 
process modeling and estimated capacity of the existing facilities to be used as a basis for the 
current master planning exercise. 



EXECUTIVE SUMMARY | VOL 1 | CITY OF RIVERSIDE 

 FINAL | JANUARY 2020 | ES-21 

The following summarizes the major recommendations for each treatment area and discussed in 
detail in Volume 4. All capital costs for improvements recommended in Volume 4 are 

incorporated into Volumes 7 and 8. 

ES.7.1   Preliminary Treatment 

Preliminary treatment consists of influent metering, screening, and grit removal. The Headworks 

building houses the screens, screenings washing and compacting, and grit removal equipment. 

Influent metering is critical in understanding plant influent flow and loading, and process 
performance metrics. It is also the basis for billing the CSDs. 

Plant influent flows by gravity through bar screens which are the first step in the treatment 
process. Bar screens remove debris based on the size of the screen opening (in this case 

1/2-inch), including rocks, plastics, paper, rags and other material that makes its way into the 

sewer system. Material removed by the screens is washed to remove as much organic material 
as possible and then compacted to reduce the volume for landfill disposal. 

The grit basins, located just downstream of the Headworks building, remove smaller suspended 
solids particles like grit and sand using a vortex action. Heavier particles are removed, washed 
and also sent to landfill for disposal. 

Upgrades to the existing headworks and upstream flowmetering facilities were discussed in 
Volume 4, Chapter 4. The principle conclusions and recommendations are summarized below: 

ES.7.1.1   Influent metering 

Limitations associated with the current arrangement were evaluated in detail with the findings 
as presented below. Refer to Volume 4, Chapter 4, Appendix 4A for additional information. 

• A single, centralized influent flowmeter (master meter) to measure the combined influent 

flow rate of all wastewater entering the plant was found to be infeasible due to hydraulic 
limitations at the headworks, which if corrected, would cost between $50 and $70 million. 

• A single flowmetering structure for the A/A Trunk Sewer was also deemed infeasible due 
to operational constraints and negative hydraulic characteristics, such as reverse flow 
through the inverted siphon and backwater conditions at the headworks. 

• The Santa Ana Trunk Sewer (Riverside/Hillside) flowmeter location proposed by URS 

Corporations (URS) was confirmed as feasible through hydraulic modeling. 
• Assuming construction of the influent metering structures proposed by URS, the total 

estimated project cost is approximately $6.3 million. This cost was used in the CIP for the 
influent metering modifications and improvements. 

ES.7.1.2   Headworks 

The existing headworks facility has a capacity of 52 mgd on an average daily flow basis. This is 

sufficient for the estimated capacity of 39 mgd in 2037. 

A headworks bypass channel tying the influent pipelines directly into the grit basin bypass 
channel is recommended. 

ES.7.1.3   Headworks Screening 

The Existing conveyance system in the screenings room should be replaced in kind. Climber-type 
and multi-rake-type bar screens are two alternatives for the bar screens. During preliminary 



EXECUTIVE SUMMARY | VOL 1 | CITY OF RIVERSIDE 

 FINAL | JANUARY 2020 | ES-22 

design, special consideration should be given to methods of overcoming capacity limitations of 
multi-rake bar screens. Bar screen spacing should not be less than 3/8-inch. 

The Existing screenings washer/compactor should be replaced with a shaftless auger compactor 
with increased washing capabilities. 

ES.7.1.4   Grit Removal 

The Existing grit chambers have a treatment capacity of 60 mgd and should be rehabilitated in 

lieu of a costly upgrade. Grit washing technology should be selected during preliminary design. 

ES.7.2   Primary Treatment 

The objective of Primary Treatment is to remove the bulk of the settleable solids through gravity 
settling called clarification. Solids that are removed are pumped to anaerobic digesters for 
further treatment. The clarified primary effluent flows to the secondary treatment process. 

Volume 4, Chapter 5 addresses primary treatment. Based on sludge production estimates 

through 2037, 300 gpm of reliable pumping capacity is required. Although the existing primary 

sludge pumps on the ACT treatment train (Plant 2) provide sufficient capacity, the pump stations 
themselves are highly congested and revised layouts should be considered to improve operation 
and maintenance conditions within the stations. Other primary treatment recommendations 
include: 

• Provision of a scum recirculation/mixing system for the primary sludge/scum pump 

stations to mitigate clogging. 
• Submersible chopper pumps for scum services. The recommended pump configuration 

for the ACT treatment train (Plant 2) scum pumps is one duty pump at each station and 

one uninstalled standby. 
• Two 150-gpm rotary lobe pumps (one duty and one standby) for each ACT treatment train 

(Plant 2) primary sludge pump station. 

ES.7.3   Secondary Treatment 

Secondary treatment is typically a biological treatment step in which bacteria naturally present 
in the wastewater oxidizes the organic matter and ammonia. To provide optimal conditions for 
bacterial growth, oxygen from the air is added to the wastewater in large aeration basins using 
aeration blowers. Some organic nitrogen and phosphorous in the wastewater is consumed 

during this process by the growing bacteria. When the biological reaction is complete, solids are 
separated from the liquid. This is achieved either through settling in secondary clarifiers, as is the 
case for the ACT treatment train (Plant 2), or using membrane filters, as is the case for the MBR 

treatment train (Plant 1). Some settled solids is recirculated to the aeration basins to maintain 

the treatment process, and excess is pumped to the anaerobic digesters for stabilization. 

Volume 4, Chapter 6 addresses secondary treatment. In order to meet treatment needs through 
2037 with an incoming average daily wastewater flow of 39 mgd, additional capacity is required. 

This additional capacity will come in two parts: first, capacity of the MBR treatment train 

(Plant 1) will need to be increased to 32 mgd annual average daily flow (ADF), and an enhanced 
nutrient removal project will be required to remove additional nitrogen and phosphorus as 

required to meet the anticipated regulatory limitations of 3.0 milligrams per liter (mg/L) for Total 
Nitrogen (TN) and 1.0 mg/L for Total Phosphorus (TP) (as discussed in Volume 2, Chapter 2). 

The Phase II expansion of the MBR treatment train (Plant 1) will increase the capacity by 6 mgd. 



EXECUTIVE SUMMARY | VOL 1 | CITY OF RIVERSIDE 

 FINAL | JANUARY 2020 | ES-23 

The chosen method for nitrogen and phosphorous removal in the MBR treatment train (Plant 1) 
to meet potential total nitrogen and total phosphorous discharge limits to the Santa Ana River is: 

1. Modify existing aeration basin to provide an anaerobic zone for phosphorus removal. 
2. Construct an additional aeration basin. 
3. Add supplemental carbon to aid in denitrification. 

The chosen method for nitrogen and phosphorous removal at the ACT treatment train (Plant 2) 
to meet the same discharge limits is: 

1. Modify the existing aeration basins to provide an anaerobic zone for phosphorous 

removal. 
2. Retrofit the existing tertiary filters to become a denitrifying filter. 
3. Add a coagulant to precipitate excess phosphorous. 
4. Add supplemental carbon to aid in denitrification. 

ES.7.4   Tertiary Treatment 

Tertiary treatment follows secondary treatment and is a polishing step focused on removal of 
remaining suspended solids. The ACT treatment train (Plant 2) uses two layers of granular media 
(anthracite over sand) to filter out suspended solids from the effluent stream. Solids that 

accumulated in the filter media are removed periodically by backwashing. Because the MBR 

treatment train (Plant 1) uses membrane filters as part of the secondary treatment process, that 

process produces an equivalent tertiary treatment effluent and no further filtration step is 
required for suspended solids removal. 

Tertiary treatment is addressed in Volume 4, Chapter 7. Even with a future expansion of the 

MBR treatment train (Plant 1) to 32 mgd, flow above 32 mgd will need to be treated in the 
ACT treatment train (Plant 2), and tertiary treatment will be required. Tertiary treatment 

rehabilitation projects associated with the ACT treatment train (Plant 2) are recommended as a 

result of the condition assessment completed as part of this update to the Master Plan. The 
existing filters exhibit several unfavorable characteristics that should be addressed. Several 

tertiary treatment alternatives and the associated capital cost estimates are discussed in 
Volume 4, Chapter 7. However, final decisions regarding specific equipment selection and 
layouts will be determined during preliminary and final design. The following summarizes some 

key points regarding the tertiary treatment system: 

• Existing filters are not user friendly and are expensive and difficult to operate. 
• Five alternatives were presented to the City for consideration. However, two alternatives 

pertaining to tertiary membranes were eliminated due to cost. The remaining three 
alternatives were considered for detailed evaluation: 
­ Replacement media filters In-Kind. 
­ Retrofit with AquaDisk™ Cloth Disk Filters. 
­ Install Package Cloth Disk Filters. 

• Although the alternative to retrofit the existing tankage with cloth disk filter units 
resulted in the least expensive net present value, the difference in costs between that and 
the packaged cloth disk filter units was not significant enough to warrant the inherent risk 
associated with a retrofit project. 

• Packaged cloth disk filters are recommended to be installed in phases, with Phase 1 

installed by 2022 and a Phase 2 expansion installed beyond this planning period. During 

Phase 1 pre-design, further consideration should be given to the capacity phasing of the 



EXECUTIVE SUMMARY | VOL 1 | CITY OF RIVERSIDE 

 FINAL | JANUARY 2020 | ES-24 

Tertiary filters based on the plan for operation of the ACT treatment train (Plant 2) and 

the influent flows at the time. 

ES.7.5   Advanced Water Treatment 

Advanced water treatment (AWT) is a generic term that covers an additional treatment process 
step that is used to produce a higher quality water than can be achieved by tertiary treatment. 
The type of AWT process is largely dependent on the goals and objectives for higher effluent 
quality. For the RWQCP, an AWT system may be necessary in the future to reduce effluent 
salinity in order to meet effluent total dissolved solids (TDS) regulations, and would consist of a 
membrane technology like reverse osmosis (RO) to remove dissolved solids. 

Volume 4, Chapter 8 evaluated Advanced Water Treatment (AWT) alternatives to reduce 
effluent salinity. Effluent TDS concentrations have varied between 500 and 650 mg/L since 1985, 
and have also shown seasonal variations. Various studies have been conducted for the City to 
estimate TDS projections. In the 2015 Salinity Study, source control of influent TDS was found to 

be the most feasible and cost-effective method for the City to achieve future reliable National 
Pollutant Discharge Elimination System (NPDES) effluent permit compliance. Accordingly, 
Public Works has committed to heavy collaboration with Public Utilities and the CSDs to monitor 

and mitigate source water TDS levels. Therefore, Volume 4, Chapter 8 primarily discusses the 

various end-of-pipe brine disposal technologies that may be considered in the future should an 
AWT project become necessary to meet NPDES permit requirements. For the purposes of this 

update of the Master Plan, RO was selected as the primary AWT technology. Other technologies 
for comparable results are available and should be evaluated during preliminary design. A 
summary of the main findings of Volume 4. Chapter 8 follow: 

• The 2015 Salinity Study commissioned by the City indicated that the most effective 
method of TDS mitigation was source control. Therefore, the City intends to work with 

RPU and the CSDs to manage TDS in potable source waters below 400 mg/L and in 

influent wastewater streams to meet the effluent TDS discharge limit of 650 mg/L. 
• The City has implemented pretreatment program ordinances to limit the wastewater TDS 

concentrations from each of the CSDs to the agreed permit levels. 
• A comparison of technical alternatives for end-of-pipe treatment for removal of TDS was 